
2024 January
Prices Subject to Change w/o notice

SL7 Floor Edger Parts Breakdown 



Part # Description Qty



C71 C71 Motor Frame 1

C72 C72 Gear Housing 1

C73 C73 Gear Housing Cover 1

C74 C7-4 Motor Housing Cap 1

C74Plate C74L - Serial Number plate on Top of edger 1

C75 C7-5 Lamp Shield 1

C76L C7-6L Handle (Left) 1

C76R C7-6R Handle (Right) w/Switch & Cord Hole 1

C77 C7-7 Dust Tube 1

C78 C7-8 Vacuum Fan 1

C79 C7-9 Baffle Plate 1

C75

C736, C737

C74Plate C78

                           C76L                                 C76R

C74

                              C71

C77 C79

                         C72

                             C73

Part # Description Qty

SL7 Parts



C710 C710 Large Gear 1

C711 C711 Small Gear 1

C712 C712 Bearing Plate 1

C712A C7812A Load Spring 1

C713 C7-13 Nameplate screw 10/24 x 1/4 phillps Pan hd stl zn 2

C713-S C7-13S Set of Name plate Screws (2/set) 1

C716 C7-16 Armature (110 Volt) 1

C716 Assm C716 Assembly (C7-8, 9, 11, 16, 26, 40, 41, 45A) (Not Pictured)

C716A C7-16A Armature w/baffle & Vac Fan (C78 & C79)

C716B C7-16B Cooling Fan (press on) (Not Pictured)

C717 C7-17 Field (110 Volt) 1

C717B C7-17B Field Clips (Not Pictured) 2

C718 C7-18 Brush Holder 2

C718-S C7-18S Set of Brush Holders (2/set) 1

C718SS C718SS 10-32x1/4  Set Screw (DNU Duplicate part # - See C774) 2

C719 C7-19 Brush Cap 2

C719-S C7-19S Set of Brush Caps (2/set) 1

C710                  C712                                        C718-S C717 C716 C716A

C711

C716 Assm Parts           

               C719-S                            

C712A

Part # Description Qty



C720 C7-20 Carbon Brush  (ea.) 2

C720-S C7-20S Set of Carbon Brushes  (2/Set) 1

C722 C7-22 Field Screw (10-32 x 23/4 rd hd) 2

C722-S C7-22S Set of Field Screws (2/set) 1

C722A C7-22A #10 Lock Washer (Field Screw) 2

C722A-S C7-22A-S Set of #10 Lock Washers for Field Screw (2/Set) 1

C723 C7-23 Nameplate (Front) 1

C724 C7-24 Switch (SL852) 1

C724A C7-24A On/Off Plate 1

C725 C7-25 Screw (Lamp Socket)10/24 x 1/4 phillps Pan HD (Not Pictured) 1

C726 C7-26 Spacer (New Style) 1

C727 C7-27 Ventura Plate 1

C728 C7-28 Wheel Bracket 1

C729 C7-29 Caster Nut-Lockout (1/2-13 Hex Nut) 2

C729-S C7-29S Set of Caster Nuts (2/set) 1

C720-S C7-22S w/C722A-S

              C726

C729-S                                  

C728                               

C724, 24A

C727



Part # Description Qty

C730 C7-30 Short Cord Ass.(30,30A,32,33) 1

C730A C7-30A Short Cord w/terminals Only 1

C732 C7-32 Plug (Male twist) (C732, SL851, 96, R6) 1

C733 C7-33 Strain Reliever 1

C734 C7-34 Lamp Socket 1

C734-B C734-B Lamp Socket Bushing 1

C735LEDE New LED Lamp for SL7 1

C736 C7-36 Bag Support w/Collar 1

C737 C7-37 Collar 3/16 Collar Shaft Steel Zinc 1

C738 C7-38 Dust Bag 1

C739 C7-39 Screw (Motor Cap) 10-24 x 3/4" fil hd (C773) (Not Pictured) 4

C739-S C7-39S Motor Cap Screws (4/set)  (Not Pictured) 1

C730                                                                                C734 C734B C736

C738 C737

C733                              

Part # Description Qty

C735LEDE

C732



C740 C7-40 Bearing #1 (Comm) #6201 1

C741 C7-41 Bearing #2 (Fan End) #6202 1

C742 C7-42 Grease Plug 1

C743 C7-43 Key (Small Gear) 1

C744 C7-44 Screw (Air Shield) (10-24 x 1/2" Fillister, Phillips) (Not Pictured) 4

C745 C7-45 Nut (Left Handed) Jackshaft 1

C745A C745A - Nut (Left Handed) Machined for Armature 1

C746 C7-46 Air Shield 2

C747 C7-47 Screw (Baffle/Vent) (Not Pictured) 4

C747-S C7-47S Baffle/Vent Screws (4/set) 1

C748 C7-48 Screw (Housing) 4

C748A C7-48A Lock Washer for Housing 4

C749 C7-49 Caster Assembly 2

C749-S C7-49S - Set of Casters (2/Set) 1

C742 C743 C745

C745A

C746                

Part # Description Qty

        C740         C741             C761             C771



C750 C7-50 Screw (Lampshield) (10-24 x 1/2" Fillister head) (Not Pictured) 2

C750-S C7-50S Set of Lampshield Screws (2/set) (Not Pictured) 1

C751 C7-51 Fastener Set Handles/Lampshield (4 #10, 8 w, 2 fh, 4 1/2", 2 5/8" screws) 1

C760 C760 25' Cord Complete (SL897, R51) 1

C761 C7-61 Bearing #3 (UpperJackShaft) #6203 (See previous page for Picture) 1

C762 C7-62 Jackshaft w/key 1

C763 C7-63 Key (Jackshaft) 1

C764 C7-64 Fiber Washer 1

C765 C7-65 Disc Guard Ring 1

C766 C7-66 Disc Guard Screw (10-24 x 1/2 Phlipps Flat Head) (C772) 4

C766-S C7-66-S Set of Disc Guard Screws (4/set) 1

C767 C7-67 Disc Guard 1

C768 C7-68 Disc Pad 1

C769 C7-69 Paper Ret. Washer 1

C770 C7-70 Paper Ret. Bolt 5/16-18 x 1 1

C765                   C767                                  C760

C766S

                       C768

C769                                    C770 C764

Part # Description Qty

C751 C762  C763



C771 C7-71 Bearing #4 (LowerJackshaft) 6204 1

C772 C7-72 Gear Cover Screw (10-24 x 1/2 Phlipps Flat Head)(C766) 5

C772-S C7-72S Set of Gear Cover Screws (5/set) 1

C773 C7-73 Screw (Dust Tube) (10/24 x 3/4 Philipps Filister)  (C739) 4

C773-S C7-73S Dust Tube Screws (4/set) 1

C774 C7-74 Socket Set Screw (Brush Holder)10-32x14 Alloy 2

C775 C7-75 Wrench Clip 2

C775-S C7-75=S Set of Wrench Clips (2/Set) 1

C776 C7-76 Screw (Wrench Clip) 1/4-20 x 1 3/4 HX/Slotted Head 2

C778 C7-78 Wrench 1

C779 C7-79 (SL899) plug (Male Straight)

C780 C780 Female Twist Lock (C7-80, SL848, 98)

C774     

C779                      

Part # Description Qty

C772-S

C775, C776        C740         C741             C761             C771                               C778



C782-5/16 C7-82 Disc Cutter 5/16 0

C782-7/8 C7-82 Disc Cutter 7/8 0

C782A C7-82A Disc Cutter Blade 0

C782B C7-82B Center Punch(Ask if 7/8 or 5/16) 0

C782C C7-82C Disc Cutter Ret. Strap 0

C784 C7-84 Grease (One Shot Tube) 4 oz. 1

C785 C7-85 Gear Hsg Cover/Jackshaft Tool 0

C786 C7-86 SL7 Disc Pad Removing Tool 0

C787 C7-87 Adusting Bars forSL7 Caster 0

C790 C7-90 Qt of Edger Grease - 0

C791 C7-91 White Nylon Washer 0

C791A C7-91A Metal Washer 0

C792 C7-92 Tool Repair Kit (C784,85,86,87) 0

C793 C7-93 Motor/Gear Housing Separator Tool 0

QR Laminated SheetQR - Laminated Sheet "How to" 0

QR Set #3 SL7QR Code Stickers for SL7 - Install and Sand 0

C784                          C785                                                     C786 C793




